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Applicant/ 
Manufacturer 

: ALCOPANEL CO., LTD 
7F, 275, Gangnam-Daero,  
Seocho-Gu, 
06729 Seoul,  
Korea. 
(Attn: Mr. Kevin Kim / Mr. Jeffrey Kim) 
 

Product : FIRE RETARDANT ALUMINIUM COMPOSITE PANEL 

Reference 
Standard/ 
Method of Test 

: BS 476: Part 6: 1989+A1:2009 
Fire Test on Building Materials and Structures 
Part 6: Method of Test for Fire Propagation for Products. 

Description of Test 
Specimen 

: 6 pieces of Fire Retardant Aluminium Composite Panel. 
Size of Specimen : 225mm × 225mm × 4.2mm (measured thickness) 

  Brand : ALCOPANEL FR 
  Type : ALCOPANEL FR 
  Mass Per Unit Area : 7.41 kg/m2 
   : 
  Descriptions of sample as claimed by the submitter: Refer to page 5 

  The specimens were tested with the face side exposed to the specified heating 
condition of the fire test. 
 

Date Received : 23.02.2019 

Job Number : J20191440129 
Test Result : Subindex i1 Subindex i2 Subindex i3 Fire Propagation Index (I) 

0.0 0.0 0.4 0.4 
   
Issued Date : 29 March 2019 
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Product : FIRE RETARDANT  
ALUMINIUM COMPOSITE PANEL Measured Thickness : 4.2 mm 

Brand : ALCOPANEL FR Mass Per Unit Area : 7.41 kg/m2 

Type : ALCOPANEL FR Date of Test : 29.03.2019 

  Temperature Rise Above Ambient (oC) 

Time Calibration Specimen Specimen Specimen Specimen 

(Min.)   A B C Average 

0.5 16 17 15 15 15  

1.0 22 21 18 19 19  

1.5 26 25 23 24 24  

2.0 31 28 24 28 26  

2.5 33 32 27 31 30  

3.0 37 35 31 34 33  

4.0 73 55 55 59 56  

5.0 107 79 84 82 82  

6.0 129 102 106 105 104  

7.0 151 120 126 124 123  

8.0 168 134 142 140 138  

9.0 185 145 156 156 152  

10.0 195 158 167 175 167  

12.0 204 173 202 222 199  

14.0 214 217 241 237 232  

16.0 223 248 261 241 250  

18.0 247 264 260 245 256  

20.0 249 264 260 247 257  
 Subindex  1 0.1 0.0 0.0 0.0 
 Subindex  2 0.0 0.0 0.0 0.0 
 Subindex  3 0.3 0.6 0.4 0.4 
 Index of Performance 0.4 0.6 0.4 0.4 
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Date of Test : 29.03.2019 
 
No. of Specimen Tested : 3 nos. 
 
The Fire Propagation Index I is 0.4 for the Fire Retardant Aluminium Composite Panel with  
mass per unit area of 7.41 kg/m2 and measured thickness 4.2 mm. 
 
 
The Subindex i1 is 0.0 

The Subindex i2 is 0.0 

The Subindex i3 is 0.4 

 
 
The test results relate only to the behavior of the test specimens of the product under the particular conditions of 
test; they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use. 
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Product : FIRE RETARDANT  
ALUMINIUM COMPOSITE PANEL Measured Thickness : 4.2 mm 

Brand : ALCOPANEL FR Mass Per Unit Area : 7.41 kg/m2 

Type : ALCOPANEL FR Date of Test : 29.03.2019 
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Descriptions of sample as claimed by the submitter 
 

 
 

 
 



 

  

 

 
 
 


